

Print page



ÖTI – Institut für Ökologie, Technik und Innovation GmbH



smart-textiles  
PLATFORM



## Report 64325 Test Report

### Applicant

INNOWEAR-TEX Kft.  
Vöröskereszt u. 6.  
6800 Hódmezővásárhely  
UNGARN

### Reference

Mrs. Mónika Gémes

### Application

Determination of the surface resistivity - Type A according to EN 1149-1.

### Test Material

T-Shirt and textile fabric

Material used in testing was anonymized for laboratory purposes. A detailed sample list is contained in the report.

### Issuing and Signatures

Number of pages contained: 4

Original Issue / Vienna 2010-09-07 / Pf/AM/KK21005175

Authorised for Institute  
DI (FH) Angelika Hönecke

*i. A. G. Fedunke*

Textile and Clothing Technology  
Ing. Peter Trappl ☎ 12 / trappl@oeti.at



• ÖTI – Institut für Ökologie, Technik und Innovation GmbH • Spengergasse 20 • A-1050 Wien • Austria •  
• Telefon: +43 1 5442543-0 • Fax: +43 1 5442543-10 • Email: office@oeti.at • Web: www.oeti.at •  
• UniCredit Bank Austria AG BLZ 12000 • Konto 23410378800 • IBAN AT941200023410378800 •  
• Swift: BKAUATWW • UID-Nummer: ATU65149029 • FN: 326826b • DVR-Nummer: 0000000 •



## Contents

1	Order.....	2
1.1	Chronology.....	2
1.2	Samples.....	2
2	Findings / Tests performed.....	3
2.1	Determination of surface resistivity.....	3
3	Remarks.....	4

## 1 Order

### 1.1 Chronology

<i>Date</i>	<i>Received</i>	<i>Order</i>
2010-08-18	2010-08-23	Determination of the surface resistivity - Type A according to EN 1149-1.

### 1.2 Samples

<i>No.</i>	<i>Received</i>	<i>Sample Identification</i>	<i>Sample Material</i>
1	2010-08-23 <sup>(1)</sup>	"T-Shirt (Nr. 1), 49% cotton - 49% PES - 2% carbon fibre"	T-Shirt, 1 piece
2	2010-08-23 <sup>(1)</sup>	"fabric from T-Shirt (Nr. 1), 49% cotton - 49% PES - 2% carbon fibre"	cirkular knitted fabric, 45 cm x 64 cm
3	2010-08-23 <sup>(1)</sup>	"T-Shirt (Nr. 2), 78% cotton - 22% metal fibre"	T-Shirt, 1 piece
4	2010-08-23 <sup>(1)</sup>	"fabric from T-Shirt (Nr. 2), 78% cotton - 22% metal fibre"	cirkular knitted fabric, 45 cm x 64 cm
5	2010-08-23 <sup>(1)</sup>	"fabric, 98,2% cotton - 1,8% metal fibre"	cirkular knitted fabric, 45 cm x 64 cm

(1) Samples provided by the customer. (2) Sample drawn by OII.



CATEGORY  
Jegyzőkönyvek

